

Declaration of Conformity

In Accordance with ANSI/ISEA 125-2014



Alexander Andrew, Inc. 1306 S. Alameda St Compton, CA 90221

Declaration #

D0418032

Declaration Date

4.27.18

Tested Item #

7293M

60' Materials Winch Galvanized Cable

Additional Items Conforming Under this Declaration:

7295M

Alexander Andrew, Inc. declares that the product(s) listed above is in conformity with the requirements of the following performance standard(s):

OSHA 1910.146

FallTech Internal Manufacturing Requirements

Conformity Assessment Method in accordance with ANSI/ISEA 125-2014

Level 1

Level 2

Level 3

Level 1: FallTech Lab
Outside the Scope of
ISO/IEC Standard 17025:2005

Level 2: FallTech Lab
Within the Scope of
ISO/IEC Standard 17025:2005

Level 3: Independent 3rd Party Lab
accredited to
ISO/IEC Standard 17025:2005

Supporting
Documentation

DPT-000060

Authorized Signature

Name

Mark Sasaki

Title

Director of Engineering

Date

5.4.18

FallTech Test Report

Test Report No.	DPT-000060	Rpt. Date	4/27/2018	Rpt. Rev		Rev Date	
Report Prepared For	FallTech						
Initiated By	Dan Redden	Test Specification(s)	FallTech Internal Manufacturing Requirements: Reference: ANSI Z359.4-2013: 4.3.6.3, 4.6.6.4, 4.3.6.5 Reference OSHA 1910.146				
Part No.	7293M	Part No. Revision	A				
Part Description	Materials Winch						
Test Request No.	DPT-000060	Date Complete	4/27/2018				
Test Operator(s)	Oscar Jaramillo / Jay Sponholz						

Material/Sample Identification

Sample ID	Description
4304526	Materials Winch

Test Summary

Test Method	Reference Test Criteria		Test Result	Pass/Fail
Reference: ANSI Z359.4-2013 4.3.6.3	Force to Raise 620 LBS	≤ 30.0 Lbf (Average of 3 readings)	25.3 lbF	Pass
	Force to Lower 620 LBS	≤ 30.0 Lbf (Average of 3 readings)	23.0 lbF	Pass
Reference: ANSI Z359.4-2013 4.3.6.4	Slippage	Raise / Lower 620 lbs 10 feet travel without slippage	No Slippage	Pass
Reference: ANSI Z359.4-2013 4.3.6.5	Primary Brake	< 4" travel when control release 620 LBS (Average of 3 readings)	0.0"	Pass

Conclusion

Based upon the sample provided to the Lab: FallTech P/N 7293M Rev. A Meets FallTech's internal manufacturing requirements.

Report Signatories and Approval

Lab Quality Manager		Date	4/27/2018
---------------------	---	------	-----------

